Models 152.0, 154.0, 155.0 Exploded View Parts List - Kärcher HD 3.0/30 Pb Operator's Manual

Hide thumbs

Advertisement

Table of Contents
EXPLODED VIEW PARTS LIST - 1.575-152.0,154.0,155.0
ITEM PART NO. DESCRIPTION
1
9.802-064.0 Grommet, Rubber,
2
8.920-262.0 Handle, Grab, Chrome
3
9.800-723.0 Label, Cold Water Handle
4
9.803-126.0 Plate, Warning/Instruction, Black 1
5
9.803-098.0 Hanger, Hose/Wand
6
9.802-706.0 Bolt, Carriage, 1/4"-20 x 1-3/4", 6
7
9.800-110.0 Label Karcher Logo
8
9.802-778.0 Nut, 5/16" Whiz Loc Flange
9
8.920-261.0 Handle, Lower Grab, Chrome
10
9.197-003.0 Nut, 3/8" ESNA, NC
11
9.802-807.0 Washer, 3/8" SAE, Flat
12
9.803-114.0 Retainer Bracket, Handle, Black 2
13
9.802-728.0 Bolt, 3/8" x 2" NC, HH
14
9.802-727.0 Bolt, 3/8" x 1-3/4", Tap
15
9.802-817.0 Washer, 3/8" x 1", Steel
16
9.802-066.0 Pad, Soft Rubber
17
9.802-782.0 Collar, 5/8" Bore Shaft, 3010
18
8.754-435.0 Wheel & Pu Tire Assy, 12"
19
9.803-115.0 Frame Assy, Large, Black
20
9.802-712.0 Bolt, 5/16" x 1-3/4", NC,
21
9.802-776.0 Nut, 5/16", ESNA, NC
22
8.718-980.0 Washer, 5/16" Flat, SAE
23
8.911-226.0 Axle, 5/8" x 27" L
24
8.917-893.0 Assy Black, Slider Pump / Belt
25
8.917-886.0 Plate, Belt Guard Front Cover
26
Hose and Spray Gun, See Assy Page
27
9.803-118.0 Bracket, Take Up, CW, Black
28
9.802-700.0 Screw, 1/4" x 3/4" HH NC
29
9.802-809.0 Washer, 1/2", Flat, SAE
30
9.802-740.0 Bolt, 1/2" x 3-1/2" HEX
31
9.802-730.0 Bolt, 3/8" x 2-1/4", HH
32
6.390-126.0 Clamp, Hose, .46-54 ST
33
9.802-813.0 Washer, 5/16" Lock (152.0)
9.802-816.0 Washer, 7/16" Lock, Split
34
9.802-225.0 Injector Assy., Detergent,
35
9.802-254.0 Hose, 1/4", Push-On,
36
8.706-958.0 Barb, 1/4" Barb x 1/4" ML Pipe, 1
14
Nozzle Holder
Zinc
Steel Rim (152.0,154.0,155.0)
(152.0,154.0,155.0)
Carriage, Zinc
(152.0,154.0,155.0)
Guard Mount (152.0,154.0,155.0)
(154.0,155.0)
Non-Adj, 3-5 GPM, 0.083
Fuel Line (All except 155.0)
90° (All Except 155.0)
ITEM PART NO. DESCRIPTION
QTY
37
8.706-955
5
1
8.706-940.0 Hose Barb, 1/4" Barb x 1/8"
1
38
9.802-190.0 Valve, E-Z Start,
1
9.804-065.0 Valve, E-Z Start,
39
8.706-207.0 Elbow, 3/8", Street
1
8.706-200.0 Elbow, 1/4", Street (152.0)
2
40
9.804-025.0 Pump Protector, 1/4"PTP
1
8.707-256.0 Pump Protector, 1/2"PTP
10
14
41
Pump, See Specifi cations Pages
42
Unloader, See Specifi cations Pages
4
43
9.802-171.0 Nipple, 3/8" x 3/8" NPT ST Male 1
4
44
9.802-146.0 Swivel, 1/2" MP x 3/4" GHF
2
2
45
9.802-163.0 Strainer, 1/2" PA, Inline Plastic
2
46
9.800-008.0 Label, Danger Cool Engine
47
Engine, See Specifi cations Pages
2
48
Engine Pulley, See Specifi cations Pages
1
49
Engine Bushing, See Specifi cations Pages
50
Belts, See Specifi cations Pages
4
51
Pump Bushing, See Specifi cations Pages
4
52
Pump Pulley, See Specifi cations Pages
4
53
8.920-263.0 Handle, Bumper, Chrome
1
54
9.800-006.0 Label, Hot/Caliente w/Arrows,
1
55
8.932-968.0 Label, Intended For Outdoor Use 1
56
9.800-034.0 Label, Clear Lexan
1
57
8.712-337.0
8.712-338.0
1
8.712-339.0
8
1
8.712-340.0
1
8.712-350.0
2
2
8.712-360.0
4
4
8.712-370.0
8.712-380.0
1
8.712-331.0
1 ft.
8.712-333.0
8.712-334.0
8.712-335.0
9.807-623.0 • Rev. 10/15
Hose Barb, 1/4" Barb x 1/8"
ML Pipe, 90°
(All Except 155.0 & 154.0)
ML Pipe (154.0)
3/8" MPT x 1/8" FPT
1/4" MPT x 1/8" FPT (152.0)
(152.0)
140DEG, P/N 1005 (154.0)
w/Strainer
Warning
Nozzle, 0003.5, Red (152.0)
Nozzle, SAQCMEG 1503.5,
Yellow (152.0)
Nozzle, SAQCMEG, 2503.5,
Green (152.0)
Nozzle, SAQCMEG 4003.5,
White (152.0)
Nozzle, SACQMEG, 0004.5,
Red (154.0)
Nozzle, SAQCMEG 1504.0,
Yellow (154.0)
Nozzle, SAQCMEG, 2504.0,
Green (154.0)
Nozzle, SAQCMEG 4004.0,
White (154.0)
Nozzle, SACQMEG, 0003
Red(155.0)
Nozzle, SAQCMEG 1503.0,
Yellow (155.0)
Nozzle, SAQCMEG, 2503.0,
Green (155.0)
Nozzle, SAQCMEG 4003.0,
White(155.0)
QTY
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

Advertisement

Table of Contents
loading

This manual is also suitable for:

Hd 3.7/35 pbHd 3.0/40 pb

Table of Contents